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1. HC THAN HU :




1.1. TIEU CHAN CHAN DOAN :

Hoi ching than hu (HCTH) la mdt hoi chiing lam

sang bao gom:

» Tiéu dam > 50mg/kg/ngay hay > 1g/m?/ngay (hay
> 40mg/m?/gid) hay protein/creatinine > 2 mg/mg

» Albumine mau < 25g/l, dam mau < 55¢/I

» Tang lipid mau (cholesterol> 2,2g/l).

» Phu




2. NHAC LAl CO’ CHE BINH SINH :
















3. DIEU TR :




Advances in therapy of
nephrotic syndrome




3.1 . DIEU TRI LAN PAU :




Regimens for steroid treatment of first

episode of SSNS

ISKDC regimen 1966

Prednisolone at 60mg/m?/day (max 80mg) for 4 weeks

Prednisolone at 40mg/m?/day (max 60mg) for 3 of 7 days for 4 weeks
APN regimen 1979
Prednisolone at 60mg/m?/day (max 80mg) for 4 weeks

Prednisolone at 40mg/m?/day (max 60mg) given on alternate mornings for 4
weeks

APN regimen 1993
Prednisolone at 60mg/m?/day (max 80mg) for 6 weeks
Prednisolone at 40mg/m?/day (max 60mg)
on alternate mornings for 6 weeks



Steroid sensitive nephrotic syndrome
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No difference in frequent relapses with
extended initial therapy >2-3 months

3 months vs. 2 months

Jmonths or longer 2 moaths
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RCTs on initial therapy: Bias influences ‘effect size’




DUTCH : Increased duration of prednisolone does not reduce risk of frequentl
relapsing SSNS- dose not duration is the factor
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JAm Soc Nepheot 24 149-159, 2013

CUNMCAL SEMEARCH  wwm e ivy

Extending Prodnisolone Treatment Does Not Reduce
Relapses in Childhood Nepheotic Syndrome

Mohdn?‘hwl Kanwm ottt ' Noarte v Bpraih* Mpanie | e Mon'
W € MY Joch P Vsl Abwn | vom dor Malden,* and Jeroes Noas'

150 children with NS

+ Jmonths of prednisolone followed by 3 months of placebo

of

+ B months of prednisolone

median follow-up 47 months,

Both groups roceived equal cumulative doses of prednisolone (3380 mg/im2)

Relapses

+ 7% of patients on prednisolone 3 months
« B0% of patients on prednisolone 6 months
+ froquont relapses (45% versus 50%).
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A multicenter randomized trial indicates initiad
prednisolone treatment for childhood nephrotic
syndrome for two months is not inferior to
six-month treatment
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255 chiidren with indtial episode of SSNS
2 - or G-months of prednisolone

Time to frequent relapses
Time to first relopse
similar in both groups




‘Extending initial prednisolone treatment in a randomized control trial
from 3 to 6 months did not significantly influence the course of
umhmmmmm
.&NA“A‘UM“MWM‘ .

181 chitdren
3 months of standard therapy,

tapering prednisolone for 3 months or_placebo for 3 months

No differonce in
Number of relopses at 1 year,
sustained remission,

frequent relapses

Extending initial sterodd treatment from 3 10 & months does not influence
the course of SSNS in children,
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Generally agreed, give a 3 month course not a 6
month course

No national consensus in Australia yet :
2 suggested protocols:

1. 60 mg/m2/day (max 80 mg) for 4wk then reduce
to 40 mg/m2/on alternate days (max 60mg) for 4 wk
then wean over 4-6 wk

or

2. 60 mg/m2/day (max 80 mg) for 6 wk then reduce
to 40 mg/m2/on alternate days (max 60mg) for 6 wk
then stop or Taper over 12 wk



4.2 PIEU TRI TAI PHAT

4.2.1 T4i phat lan dau:

Prednisone 2mg/kg/ngay cho dén khi dam niéu (-
) 3 ngay lién tiép, t0i thiéu 14 ngay .

Sau do6: Prednisone 1,5 mg/kg/cach ngay, trong 4
tuan.

Sau o : giam dan




PIEU TRI TAI PHAT

4.2.2 Ta1 phat thuéng xuyén, hodc 1€ thudc corticoid:

PretdAnisone 2mg/kg/ngay cho dén khi dam niéu (-) 3 ngay lién
1€p

Sau d6 : Prednisone 1,5 mg/kg/ cdch ngay, trong 4 tuan

Ti€p theo giam liéu dan, roi duy tri: 0,1- 0,.5me/ke/cach nega
t%)ong 3_%2&}1 ! W SIRE S

TPTX : 3-6t
Phu thudc : 9-12th




Effective steroid sparing agents for SSN

Cyclophosphamide

2 mg/kg/day

8-12 weeks

Chlorambucil

0.1-0.2 mg/kg/day

8-12 weeks

Levamisole

2.5 mg/kg on alt days

12 months or more

Cyclosporin®

4-5 mg/kg/day in 2 doses

12 months or more

Tacrolimus® 0.1 mg/kg/day in 2 doses |12 months or more
Mycophenolate 1200 mg/m?2/day in 2 12 months or more
mofetil doses

Rituximab 375 mg/m? per dose ?once /once yearly as

required

* Starting dose; monitor levels




4.3 PIEU TRI THE KHANG CORTICOID :

Thé khdng corticoid:
- sinh thiét than




Managing relapses

~80% have relapses; 50% frequent, dependence

Relapse PDN 60 mg/m?/d till protein free for 3-5
days; 40 mg/m? alternate-d for 4 weeks, stop

Low-dose prednisolone for relapses

mond Street Hospital. Pediatr Nephrol 2017:32:99

87 relapses (57 patients): Prednisolone 1 mg/kg/d

70% relapses responded within one-wk
No effect on frequency of later relapses, QoL

Single center RCT: Lower dose works well
ESPN 2017. Tel Aviv University
30 patients randomized prednisone 1-, 1.5-, > mg/kg/d

@O Time to response 8%2,7; 9.5+2.3: & days

&
¥

RCT: Reduced duration of alternate-d therapy from 4 wk to 2 wk
did not influence subsequent course




Current studies

Duration of initial therapy in the young CTRI/2015/06/005939 (India, US)

Initial therapy with MMF vs. prednisone: INTENT

N=340; non-inferiority design, open label
EudraCT2014-001991-76

Duration of therapy for relapse

|
|18
s‘

—~ REducing STEroids in Relapsing Nephrotic syndrome
= wa | wim (RESTERN) - Dutch double blind, RCT
[ omgs'ea | S 144 subjects (1-18 yr) receive 2-wk vs. 6-wk
Relapses, frequent relapses, dependence










Duration of therapy for relapse
REducing STEroids in Relapsing Nephrotic syndrome
(RESTERN)— Dutch double blind, RCT

144 subjects (1-18 yr) receive 2-wk vs. 6-wk
Relapses, frequent relapses, dependence

End srudhy
Relagre L L R P ? anown it -2 gisga
| b |
L o RA o o) ) weey -
.- e o —e
A E 4

Dutch Trial Registry NTRS670.




Long-term alternate day steroids

ISPN: 0.5-0.7 mg/kg, with taper for 9-18 months

Low dose daily prednisone 0.25 mg/kg (x 18 montl|

Low dose daily vs. alternate day prednisone in frequently

- B

relapsing nephrotic syndrome (RCT; N=62

: <10LY = Fal ~ - -
UNy U ‘ il 1 RALA

Time to first relapse Time to treatment failure

reqgut







A randomized clinical trial indicates that levamisole
increases the time to relapse in children with
steroid-sensitive idiopathic nephrotic syndrome

Kidney International

Placebo-controlled, double blind RCT (n=99)
Levamisole (HR 0.22: 0.11-0.43)

Sustained remission @ 1-yr: 6% placebo; 26%

frequent relapsers

e



Mycophenolate mofetil for 12 months 2

Duration; Relapses (annual)
mg/m?*/d

Barletta’03 14]* 12 mo; 1000 Pre 2.9; during MMF 1.1; P 0.03

Geller "04 [7]* 25 mo; 1000 No relapse during treatment (5)

Mendizabal "05 8mo; 1250 Steroid sparing (15); remission (9);
(21)* relapse (7) on withdrawal

Novak ‘05 [21] 12 mo; 1200 Pre 9.6; MMF 5.6; P 0.02

Al-Akash 05 [11] 12 mo; 1000 PreA. 7, MMF 1; PO.0X
Hogg 06 [33]) 6 mo; 1200 Pre 6-8.1; MMF 0.5-1; P0.05
80% remission during therapy

Fujinaga ‘07[12)* 11mo; 1220 Pre 2.7; MMF 0.6; P 0.01
CsA, steroid sparing

AlIMS 07 [42] 14 mo; 800 62% reduced relapses; 50% steroid
dose; P 0.001; l.nlun- l)%

In, retrospex tive | [npm;i;c}hwl “CsA

MMF more effective in young tal. Pediate N 016) 31:209"
96 children; MMF dose 1063-1100 mg/m /day for‘ ~32 months
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MMEF inferior to CsA for frequent relapsers

-

MMF preserves GFR

Lower relapse free survival;
0.8/yr vs. 0.08/yr

CsA sustained remission 85%
MMF remission 64% (P=0.06)
High MPA levels better
eGFR better with MMF




MME is not superior to levamisole in children with frequently
relapsing or steroid dependent nephrotic syndrome

e b ]_2‘67 ‘atvuz'r?trs a_s:ers;ed * " MMF
- p_ ELIS Levamisole

Stratified for steroid dependence l

Children, 6-18 years old 149 68 mo
84% boys randomized
28% steroid dependent " Similar relapse free survival

-~ N

Intention to treat analysis 76 received MMF l 73 received levamisole

Incident relapses, person-yr 1.1 (0.3, 1.3] 13111, 171

Sustained remission, % 40.8 [30.4,52.0] 34.2[4.4,45.7]
Frequent relapses, % 14.5[8.1,24.3] 16.4[9.5, 26.7]
Treatment failure, % 15.8 [9.1, 25.8] 20.6 [2.8, 31.3]

Similar time to frequent relapses

Relative relapse rates similar in subgroups for sex, CONCLUSION:

e & disease severit 8 s
LR sl diodiad MMEF not superior to levamisole
in reducing frequency of relapses
or likelihood of remission in

@ kidney K1 (2019) https //doi org/10.1016/) kint 2018 08 children with frequent relapses

INTERNATIONAL




MMF exposure & control of relapses

Study Mean relapses/yr
AIIMS {2019) MMF group 750-1000 mg/m? 1.05
Gellerman (2013) MMF group 0.75
Low MPA exposure (AUC, ,, <50 ng.h/ml) 1.40
High MPA exposure (AUC, ,, >50 pug.h/ml) 0.27
Hackl (2016) |
Low MPA exposure (AUC, ,, <45 pg.h/ml) 1.06
High MPA exposure (AUC, ,, >45 ug. h/mi) 0.17

Ki 2019; 1ASN 2013; Ther Drug Monitor 2016

High MPA clearance in hypoalbuminemia: high cholesterol, triglycerides




Rituximab effective in sensitive nephrotic syndrome

CJASN ePress. Published on August 26, 2010 as doi: 10221 ¥CIN 03470410

Efficacy and Safety of Treatment with Rituximab for
Difficult Steroid-Resistant and -Dependent Nephrotic
Syndrome: Multicentric Report

Seha *
) h ' R ira N. Srivastava,® Asha M

Japan Research Group L. )01 | [n=48]
Rituximab or placebo q weeklyfor 4 weeks

Relapse free period longer in RTX

[median 267 vs. 101 days; HR 0.27; 0.1-0.5]

Efficacy and safety of rituximab in children with

difficult-to-treat nephrotic syndrome NDT
Steroid dependence (101); CNI dependent
rc’aps‘c rates 82% & 71%

Remission: 16 vs. 10 months; P <0.0001




Sustaining rituximab response
Add MMF following therapy iskocor, |
Repeat doses of RTX g 6-12 month

lerc. Pediatr Nephrol 2010, 25:1109 ita et

ICT038959103: MMF vs. repeat doses of RTX

Shori-term eflicacy of rituximab versus tacrolimus
in steroid-dependent nephrotic syndrome

120 children; 2 doses RTX vs. 1-yr Tac

RTX: higher relapse-free survival than

Tac (90%, 63%; OR 5.2; 1.9-14.1)
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Retrospective cohort

511 children Wi

11 centres i o | NS 8

EXi<INN s
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mtervention l

Rituximab

doses

Without
mliS

With miS

CONCLUSIOI

miS had the she
miS have imp

8.5 months

12.7 maonths

14.3 months

14.0 months

10.9 months

12.0 months
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4.3 PIEU TRI THE KHANG CORTICOID :

Thé khdng corticoid:
- sinh thiét than




MCNS, MESP-GN, FSGS :

Cylosporine: Smg/kg/ngay

hay Tacrolimus 0,15 mg /kg chia 2

+ Prednisone:
Img/kg/ng 1 th
Img/kg/cach ngay x 5 thang




Steroid-resistant NS (SRNS)
in children

Calcineurin Inhibitors (CNIs)

No Indication for duration of treatment,
long term renal function,

optimal drug level to reduce nephrotoxicity

b e # N D e T Y et -

(.o Kidney Disease: Improving Global Outcomes
e




Spectrum of Steroid-Resistant and Congenital Nephrotic
Syndrome in Children: The PodoNet Registry Cohort

A Trmsrmsam, Ao Benbin fanh (ealben, AL (v Asee Abefl, Masts Arvw o, AN Anawr ot Sabim Calvebim
Koancewon Eoema bt Godlemmanns, hom O, Las Bk o, hnsna Kninooh, Comrppee Bommacrs, hviems Dok s

s Nhmann (o D, Tanimes Clmitiold, €00t Chshina, Ko Popee Seons. Aprmaihs 1 st Adon ik,

Towmans Cnavemads, Sary Tovhn Moot 1. Amasr. Lika 0 (o Mibed. Avcbon Pass, 7 Baar Osmbav. Povwe Sl

N Cor, Ml 5 Catlowns, Wowlhe Tewsn.. Vel Aum, ANwwnss Cabion Al Panns Srymmnd -Goplob. Woms 5.
Igrha Sarm Neinl sl Frane Seoteor & i Piubiied Commrtumn.

FSGS (56%), MCD (21%), mesangloproliferative GN (12%).
A genetic disease In 24% (most common: NPHS2, WT1, and NPHS1),

Calcineurin inhibitors and rituximab yielded 40-45% complete remission.

RAS inhibition was assoclated with complete remission in 25% and
partial remission in 20%

A genetic diagnosis but not the histopathologic type was strongly
predictive of intensified iImmunosuppressive therapy responsiveness,

to be considered
in the next
KDIGO edition










Management of steroid-resistant nephrotic syndrome in
children and adolescents

6 weeks

ACEI/ARB
DUET









2. 1gA VASCULITIS ( HENOCH
SCHONLEIN )

2.1. TEN GOl :
lgA VASCULITIS ( HENOCH SCHONLEIN )




RHEUMATOLOGY

O ri g i n a I a rt i C Ie doi:10.1093/rheumatology/kez041

European consensus-based recommendations for
diagnosis and treatment of immunoglobulin A
vasculitis—the SHARE initiative

Seza Ozen', Stephen D. Marks?, Paul Brogan®, Noortje Groot ®**°,

Nienke de Graeff®, Tadej Avcin®, Brigitte Bader-Meunier’, Pavla Dolezalova®,
Brian M. Feldman®, Isabelle Kone-Paut'®, Pekka Lahdenne'', Liza McCann®,
Clarissa Pilkington?, Angelo Ravelli'?, Annet van Royen®, Yosef Uziel'®,

Bas Vastert®, Nico Wulffraat®, Sylvia Kamphuis* and Michael W. Beresford >4

Abstract

Objectives. IgA vasculitis (IgAV, formerly known as Henoch-Schonlein purpura) is the most common
cause of systemic vasculitis in childhood. To date, there are no internationally agreed, evidence-based
guidelines concerning the appropriate diagnosis and treatment of IgAV in children. Accordingly, treatment
regimens differ widely. The European initiative SHARE (Single Hub and Access point for paediatric




Rheumatology key messages

o [gA vascultis s the most common cause of systemic vasculitis in childhood.

o These are the first international, evidence-based recommendations concerning the managemept of childhood IgA
vasculs.

o All'lgA vascultis patients need to be proactively investiqated for renal involvement, at diagnosis and throughout
follow-up.




Number Recommendations: Diagnosis LoE SoR

Classification criteria

1. The EULAR/PRINTO/PReS-endorsed Ankara 2008 criteria should be used to classify IgAV 2A B
(formerly known as HSP) [26]

Use of biopsy

2. A skin biopsy including specific immunofluorescence staining for IgA should be performed in 4 D
case of atypical rash and/or to exclude alternative diagnoses; skin biopsy is not needed in a
patient with the typical purpuric skin rash on lower limbs and buttocks

3. Absence of IgA immunofluorescence staining on biopsy does not exclude the diagnosis of IgAV 3 C

Renal work-up

4, Renal involvement should be investigated using eGFR and urinalysis (haematuriaand UP.UC 2B C
ratio or UA:UC ratio)

5. A paediatric nephrologist should be consulted if an IgAV patient has moderate proteinuria® 4 D
and/or impaired GFRP

6. A renal biopsy should be performed if an IgAV patient has severe proteinuria (>250mg/mmol  2A
for at least 4 weeks; although shorter duration of severe proteinuria is also a relative indi-
cation for biopsy), persistent moderate (100-250 mg/mmol) proteinuria® or impaired GFR®

Imaging

7. In severe abdominal pain, an US should be performed by an ultrasonographer with paediatric 4 D

expertise to exclude intestinal intussusception

#Moderate proteinuria: UP:UC ratio 100-250 mg/mmol in an early morning urine sample. °Impaired GFR: <80 ml/min/1.73 m®.
“Persistent proteinuria, defined as per severity—see Table 2 for full definitions; note, for severe proteinuria >250 mg/mmol,
renal biopsy may also be considered before 4 weeks (relative indication for biopsy), and persistence =4 weeks at this level is
regarded as an absolute indication for renal biopsy. SHARE: Single Hub and Access point for paediatric Rheumatology in
Europe; LoE: level of evidence; 1A: meta-analysis of cohort studies; 1B: meta-analysis of case-control studies; 2A: cohort
studies; 2B: case-control studies; 3: non-comparative descriptive studies; 4: expert opinion [22]; SoR: strength of recom-
mendation: A: based on level 1 evidence; B: based on level 2 or extrapolated from level 1; C: based on level 3 or extrapolated
from level 1 or 2; D: based on level 4 or extrapolated from level 3 or 4 expert opinion [19]; HSP: Henoch-Schonlein purpura;
IgAV: IgA vasculitis; PReS: Paediatric Rheumatology European Society; UP:UC: urine protein:urine creatinine ratio; UA:UC:
urine albumin:urine creatinine ratio; eGFR, estimated glomerular filtration rate.




Sewverity of

IgAVW nephritis Definition

MMild MNormal GFR® and mild® or moderate®
proteinuria
Moderate =50%%6 crescents on renal biopsy and

impaired GFR® or severe persistent
proteinuria® [4«4]

Severe =50%%6 crescents on renal biopsy and
impaired GFR° or severe persistent
proteinuria® [44]

o UP:UC ratio =250mga/'mmaol for 4
weaeks®S [44]

e UP:UC ratio =100mg/mmaol for 3
months

e UPUC ratio =50mg/mmaoal for &
months

Persistent
proteinuria [43]

FNormal GFR: =80 ml/min/1 .73 m~. PMild proteinuria: UP:UC
ratio =100 mg/mmol {in an early mMmoming urine sample).
“Moderate proteinuria: UP:UC ratio 100-250 mg/mmol (in
an early moming urine sample). “Impaired GFR: <80 ml/
min/1.73 mZ%. °“Severe persistent proteinuria: =250 mg/mmol
for at least 4 weeks., Note: for those that use different units,
these conwversions can be used to determine eguivalent cut-
off scores: 1 g/day of proteinuria (in 24 h urine collection) =
UP:UOC  (early moming UP:UC ratio) of 100mg/mMmol =
UALA-UCS (early moming WA UC ratico) of 7O mg/ mmol. This ap-
proximates to wurine dipstick testing for proteinuria of
150 mg/dl but does not replace laboratory UP::ILUC or
UA-UC. IgAVW: IgA vasculitis; GFR: glomerular filtration rate;
UP:UC: urine protein:urine creatinine ratio; UP:UC: urine al-
bumin:urine creatinine ratio.




TaeLe 3 SHARE recommendations for the treatment of IgAV

Number Recommendations: Treatment LoE SoR
Analgesia

1. Adequate analgesia should be prescribed for IgAV-associated arthropathy® 4 D
2. NSAIDs are not contraindicated if renal function is normal in IgAV 4 D
3. Adequate analgesia should be prescribed for IgAV-associated abdominal pain 4 D
Use of CS

4. CS treatment is indicated in case of: 4 D

e Orchitis

e Cerebral vasculitis
e Pulmonary haemorrhage
e Other severe organ- or life-threatening vasculitis manifestations

5. In patients with severe abdominal pain and/or rectal bleeding (in whom intestinal intussus- 4 D
ception has been excluded), CS treatment could be considered

6. The dose of oral CS (prednisolone/prednisone) should be 1-2 mg/kg/day 4 D

7. If CS are indicated, pulsed i.v. methylprednisolone (e.g. 10-30 mg/kg with a maximum of 1 g/ 4 D
day on three consecutive days) may be considered for severe cases

8. Prophylactic CS treatment to prevent the development of IgAV-associated nephritis is not 1B A
indicated

IgAV nephritis

9. When starting treatment of IgAV nephritis, a paediatric nephrologist should be consulted 4 D

10. In the absence of robust data for evidence supporting the treatment of nephritis, a randomized 4 D
controlled trial for the treatment of IgAV nephritis is urgently needed

11. ACE inhibitors should be considered in IgAV nephritis to prevent/limit secondary glomerular 4 D
injury for patients with persistent proteinuria

12. Oral prednisolone should be used as first-line treatment in patients with mild IgAV nephritis 4 D

13. AZA, MMF and/or pulsed methylprednisolone can be used as second-line treatment in patients 4 D
with IgAV nephritis following renal biopsy

14. Oral prednisolone and/or pulsed methylprednisolone should be used as first-line treatment in 4 D
patients with moderate IgAV nephritis

15. AZA, MMF or i.v. CYC may be used in the first- or second-line treatment of moderate IgAV 4 D
nephritis

16. Ciclosporin or oral CYC cannot be routinely recommended in moderate IgAV nephritis 4 D




14, Oral prednisolone and/or pulsed methylprednisolone should be used as first-line treatmentin 4
patients with moderate IgAV nephritis

15. AZA, MMF or i.v. CYC may be used in the first- or second-line treatment of moderate IgAV 4
nephritis

16. Ciclosporin or oral CYC cannot be routinely recommended in moderate IgAV nephritis 4

17. As in other severe systemic small vessel vasculitides, i.v. CYC with pulsed methylprednisolone 4
and/or oral prednisolone are recommended as first-line treatment in patients with severe
IgAV nephritis

18. In combination with steroid therapy, AZA and MMF may be used as maintenance treatmentin 4
patients with severe IgAV nephritis

19, One treatment approach for IgAV nephritis is listed below in Fig. 1 4

*Adequate fluid intake is essential when taking NSAIDs. SHARE: Single Hub and Access point for paediatric Rheumatology in
Europe; LoE: level of evidence; 1A: meta-analysis of randomized controlled trials; 1B: randomized controlled study; 2A:
controlled study without randomization; 2B: quasi-experimental study; 3: descriptive study; 4: expert opinion [20]; SoR:
strength of recommendation; A: based on level 1 evidence; B: based on level 2 or extrapolated from level 1; C: based on
level 3 or extrapolated from level 1 or 2; D: based on level 4 or extrapolated from level 3 or 4 expert opinion [17]; IgAV: IgA
vasculitis; ACE: angiotensin-converting enzyme.



Fic. 1 Guideline for the management of IgA vasculitis-
associated nephritis

r’mz‘: Non-persistent Pop— .
without renal ngggr:e proteinuria OR Pezm
dysfunction and Braloiniarsigssd impaired GFR R
proteinuria

\’/ L/_/

] Consult paediatric

Follow-up nephrologist & perform

renal biopsy

g/’_./l\s

Mila Moderate Severe
Nephritis Nephritis Nephritis
1st ki = 1st ine: oral ist ine: IV CYC
prec:::;(.')l::: prednisoclione with pulsed MP &
and/or pulsed MP oral prednisolone
o ist or 2nd line: 2nd line:
B 'p":.;ed‘ g 2 AZA, MMF, 1V AZAIMME +
' CcycC steroid therapy

Consider ACE inhibitors in case of (persistent) proteinuria.

Oral CYC and Ciclospornn A are not routinely mdicated

For definitions of severity of proteinuria, see Table2. For
IgA vasculitis-associated crescentic glomerulonephritis,




